
ASSEMBLY INSTRUCTION 

OVAL DINING TABLE WITH 18" EXTENSION LEAF 

11TABLETOP m MOUNTING PLATE [I PEDESTAL COLUMN DJ PED EST AL LEG 
(Unloose from step 1) 

1 PC 1 PC 
II ALLEN WRENCH d JCBC M6 x 50mm 

(Included 4 pcs from step 1) 

� � 
1 PC 6 PCS 

D WRENCH 13mm D HEX NUT 5/16" 

1 PC 12 PCS 
IIJLEVELER 

4PCS 

«es 
1 PC 4PCS 

[I SPRING WASHER M6 
(Included 4 pcs from step 1) 

W FLAT WASHER M6 
(Included 4 pcs from step 1) 

� 

6PCS 

@ 

6 PCS 
(9 SPRING WASHER M8 (I FLAT WASHER M8 x 2mm 

I 

12PCS 12PCS 

This Page lists all the contents included 
in the box . Please take the time to 
identify the hardware as 
well as the individual components to this 
product . As you unpack and prepare for 
assembly, place 
the contents on a carpeted or padded 
area to protect them from damage 










